

TEST REPORT

**Product information:**

Client:	Safra Sublime
Product:	Palmapine A+/C+
Nominal thickness:	09mm – 5ply
Production lot:	102253
Production date:	October 2021
Composition:	100% pine
Bonding quality:	Class 3 (Exterior)
Formaldehyde emission	E1 (phenolic resin)
Coating:	-

**Results:**

TEST		RESULTS	TECHNICAL SPECIFICATION
Density (kg/m <sup>3</sup> )		570,33	EN 323
Moisture content (%)		10,1	EN 322
Bending strength (N/mm <sup>2</sup> )	∥	63,83	EN 310
	⊥	33,34	
Bending stiffness – MOE (N/mm <sup>2</sup> )	∥	5898	
	⊥	1974	
Shear strength (N/mm <sup>2</sup> )	Cold water	1,252	EN 314-1
	Boil water	1,655	

\*MOE – Modulus of elasticity

\*\* The results contained in this report are restricted to the samples tested.